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ORGANIZE SANAYI BOLGESI 1.BULVAR NO:18 iSTASYON/MARDIN

TEL:0482 215 30 01/02
FAX: 0482 215 30 09

RAPOR NO/TARIH: EN-001/02.02.2021
REPORT NO/DATE': EN-001/02.02.2021

Miisterinin Adi/Adresi:

Customer Name/Adress

KORAMIC YAPI KIMYASALLARI SAN. TiC. A.S. /
Huzurkent Tarsus Organize Sanayi Bolgesi 13. Cadde No:10
Tarsus / MERSIN

Istek Numarasi:
Order No

EN-001

Numunenin Ad1 Ve Tarifi:
Name and Identity of test Item

Tek Bilesenli, Cimento Esasli Negatif Ve Pozitif Su
Basincina Dayanikli Cimento Esasli Yiizeylerde Betona
Isleyerek Su Gegirimsizlik Saglayan Kristalize Su Yalitim
Malzemesi

Single Component, Cement Based, Crystallized
Waterproofing Material That Provides Waterproofing By
Processing Into Concrete On Cement Based Surfaces
Resistant To Negative And Positive Water Pressure

Numunenin Markasi

Brand of the sample CERMIX- CERMIPROOF CRYSTAL
Numunenin Kabul Ve Tarihi:

The Date of Receipt of the Test Item 04.01.2021

Deneyin Yapildig: Tarih:

Date of Report 04.01.2021

Raporun Sayfa Sayisi: 4 Sayfa

Pages of the Report Page 4

Tlgili Kisi:
interested persons

Feyza BODUR

Uretici Firma:

KORAMIC YAPI KIMYASALLARI SAN. TiC. A.S. /

Manufacturer Huzurkent Tarsus Organize Sanayi Bolgesi 13. Cadde No:10
Tarsus / MERSIN

Aciklamalar: Kriterler EN 1504-2 standardina gore belirlenmistir.

Remarks Analizler EN 1504-2 standardma gére yapilmigtir.

Criteria EN 1504-2 according to the determined.
Analysis EN 1504-2 made according to

Deney ve/veya élciim sonuclari, genisletilmis 6l¢iim belirsizlikleri ve deney/6lciim metotlar takip eden
sayfalarda verilmistir. The test and/or measurements results, the uncertainties with confidence probability

and test methods are given on the followingpages which are part of this report.
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Degerlendirme Kriterler Test Sonuclan Sonug¢
Evaluation Criteria Test Result Conclusion
Smif I Sp<5 m (su buharmi gecirgen)
Simif IT Sm< Sp<50 m(bina i¢i boyalarinda
oldugu gibi su buharma karsi yogun degil ve
gecirgen degil)
Su Buhari Gegirgenligi Suuf III Sp>50 m (su buharma kars1 yogun) 5,290 Uygun
Smif I
Water Vapor Permeability Class I Sp <5 m (water vapor permeable) Class 11 Suitable
Class 1l 5m< Sp<50 m (not dense and not

permeable to water vapor as in indoor paints)

Class Il Sp> 50 m (dense against water vapor)
Kapiler Su Emme ve Su
Gegirgenligi Uygun

<0,1.kg/m? h?3 0,005.kg/m? h%?
Capillary Water Absorption and Wbl ki E QiR
Water Permeability ’
Cekip Koparma Deneyi Yoluyla
Yapisma Dayanimi Uygun
> 0.8 N/mm? 0,77 N/mm?

Adhesion Strength Through Pull- 2,8 R/ Suitable

Off Test
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